

Area Arandi, n°5 20730 AZPEITIA (Guipúzcoa) Tel. 943 816800 – Fax: 943 816074 Email: <u>cidemco@cidemco.es</u> http://www.codemco.es

SIMPLIFIED NUMBER OF REPORT: 19421-5
Page 1 of 1

Date of Issue: Date of Reception: 15th June, 2009 30th June, 2008

CLIENT: DRIZORO, S.A. PETITIONER: Mr. FRANCISCO RODRIGUEZ

ADDRESS: C/ Primavera 50-52

28850 TORREJÓN DE ARDOZ

REFERENCE: "MAXURETHANE 2C"
DELIVERED MATERIAL: POLYURETHANE COATING

REFERENCE	STANDARD	TITLE	RESULT
"MAXURETHANE	UNE-EN ISO	Determination and classification of water-vapour transmission rate (permeability)	$V = 4,52 \text{ (g/m}^2 \text{ day)}$
2C"	7783:1999		$S_D = 4,7 \text{ m}$



(Illegible signature and laboratory stamp)
Blanca Ruiz de Gauna
Responsible adhesion technologies

- The result obtained applies only to the referred test sample(s) tested in this lab on the indicated date and it does not mean a constant characteristic on quality of production.
- The complete information referred to this essay is available under client request.
- This test report cannot be partially reproduced without written approbation of CIDEMCO-Tecnalia.